
 

NPDES Permit No. IL0003913 
Notice No. 22052001.docx 

 
Public Notice Beginning Date: August 08, 2024   

 
Public Notice Ending Date: September 09, 2024   

 
 

National Pollutant Discharge Elimination System (NPDES) 
Permit Program 

 
 

Draft Reissued NPDES Permit to Discharge into Waters of the State 
 

Public Notice/Fact Sheet Issued By: 
 

Illinois Environmental Protection Agency 
Bureau of Water,  
Division of Water Pollution Control 
Permit Section 
1021 North Grand Avenue East 
Post Office Box 19276 
Springfield, Illinois   62794-9276 
217/782-0610 

 
 

Name and Address of Discharger: 
Tyson Fresh Meats, Inc. 
28424 – 38th Avenue North 
Hillsdale, Illinois 61257 

Name and Address of Facility: 
Tyson Fresh Meats, Inc. 
28424 – 38th Avenue North 
Hillsdale, Illinois 61257 
(Rock Island County) 

 
The Illinois Environmental Protection Agency (IEPA) has made a tentative determination to issue a NPDES permit to discharge into the 
waters of the state and has prepared a draft permit and associated fact sheet for the above named discharger.  The Public Notice period 
will begin and end on the dates indicated in the heading of this Public Notice/Fact Sheet.  The last day comments will be received will be 
on the Public Notice period ending date unless a commentor demonstrating the need for additional time requests an extension to this 
comment period and the request is granted by the IEPA.  Interested persons are invited to submit written comments on the draft permit 
to the IEPA at the above address.  Commentors shall provide his or her name and address and the nature of the issues proposed to be 
raised and the evidence proposed to be presented with regards to those issues.  Commentors may include a request for public hearing.  
Persons submitting comments and/or requests for public hearing shall also send a copy of such comments or requests to the permit 
applicant.  The NPDES permit and notice number(s) must appear on each comment page. 
 
The application, engineer's review notes including load limit calculations, Public Notice/Fact Sheet, draft permit, comments received, and 
other documents are available for inspection and may be copied at the IEPA between 9:30 a.m. and 3:30 p.m. Monday through Friday 
when scheduled by the interested person. 
 
If written comments or requests indicate a significant degree of public interest in the draft permit, the permitting authority may, at its 
discretion, hold a public hearing.  Public notice will be given 45 days before any public hearing.  Response to comments will be provided 
when the final permit is issued.  For further information, please call Mark E. Liska at 217/782-0610. 
 
The applicant is engaged in the operation of an existing beef slaughter and processing plant with associated rendering activities.  A 
through-the-blue leather tanning operation is located at the facility site (SIC 2011, 2077, 3111, and 4222).  Wastewater is generated from 
the following processes and/or areas: slaughtering, processing and rendering, boilers, Beef Products Inc. (BPI) wash water, yard washing, 
laboratory wastewater, PBX Transportation wash water, and freezer wash water, hides cleaning/curing, tannery, tannery (beamhouse), 
sanitary wastewater, biogas condensate, evaporative condenser, and storm water.  Plant operation results in an average discharge of 
3.17 MGD of treated process wastes, boiler blowdown, sanitary wastewater, miscellaneous wastes, stormwater, and cooling water from 
outfall 001 and an intermittent discharge of stormwater runoff at outfall 002. 
 
The following modifications are proposed: Outfall 002 has been added to the permit.  This is a stormwater-only outfall. 
 
 
 
 
 
 



Public Notice/Fact Sheet -- Page 2 -- NPDES Permit No. IL0003913 
 

Application is made for the existing discharge(s) which is located in Rock Island County, Illinois.  The following information identifies the 
discharge point, receiving stream and stream classifications: 
 

 
Outfall 

 
Receiving Stream 

 
Latitude 

 
Longitude 

Stream 
Classification 

Integrity 
Rating 

001 Rock River 41° 32′ 3.5″ North 90° 13′ 30.9″ West General Use Not Rated 

002 Rock River 41° 31′ 60″ North 90° 13′ 30″ West General Use Not Rated 
 
To assist you further in identifying the location of the discharge please see the attached map.    
 
The stream segment of the Rock River, P-04, receiving the discharge from outfall(s) 001 is on the 2020/2022 303(d) list of impaired 
waters.  The Rock River at this location is not given a biological integrity rating in the 2008 Illinois Department of Natural Resources 
Publication, Integrating Multiple Taxa in a Biological Stream Rating System. The Rock River is not designated as an enhanced water 
pursuant to the dissolved oxygen water quality standard at this location.     
 
The following parameters have been identified as the pollutants causing impairment: 
 

Designated Use Impairment(s) 

Aquatic Life Flow Regime Modification 

Fish Consumption Aldrin, Dieldrin, Endrin, Heptachlor, Mercury, Mirex, PCBs, Toxaphene 
 
 
The discharge(s) from the facility shall be monitored and limited at all times as follows: 
 
Outfall:  001 
 

 LOAD LIMITS lbs/day 
DAF (DMF) 

CONCENTRATION 
LIMITS mg/L 

 
PARAMETER 

30 DAY 
AVERAGE 

DAILY 
MAXIMUM REGULATION 

30 DAY 
AVERAGE 

DAILY 
MAXIMUM REGULATION 

Flow (MGD)      35 IAC 309.146 

pH    6.0-9.0 35 IAC 304.125  

CBOD5 529 1,301 35 IAC 304.120(b) 20 40 35 IAC 304.120(b) 

Total Suspended Solids 661 1,626 35 IAC 304.120(b) 25 50 35 IAC 304.120(b) 

Oil and Grease 397 976 35 IAC 304.124 15 30 35 IAC 304.124 

Iron (total) 52.3 130 35 IAC 304.124 2.0 4.0 35 IAC 304.124 

Chromium (Total) 5.6 15.1 40 CFR 122.44(l) 1.0 2.0 35 IAC 304.124 

Total Residual Chlorine     0.05 40 CFR 125.3 

Fecal Coliform     400/100 mL 
35 IAC 304.121 
and 40 CFR 432 

Ammonia Nitrogen (as N) 
June-August 

 101 40 CFR 122.44(l)  3.1 40 CFR 122.44(l) 

November-February  94 
35 IAC 302.212 
and 35 IAC 355 

 2.9 
35 IAC 302.212 
and 35 IAC 355 

Mar.-May & Sept.-Oct.  104 
35 IAC 302.212 
and 35 IAC 355 

 3.2 
35 IAC 302.212 
and 35 IAC 355 

Nitrogen (as N), Total 3,219 6,148 40 CFR 432 134 194 40 CFR 432 

Phosphorus (as P), Total  Monitor Only  Monitor Only 35 IAC 309.146 

Chloride  Monitor Only  Monitor Only 35 IAC 309.146 

Copper  Monitor Only  Monitor Only 35 IAC 309.146 

Zinc  Monitor Only  Monitor Only 35 IAC 309.146 

Alkalinity  Monitor Only  Monitor Only 35 IAC 309.146 



Public Notice/Fact Sheet -- Page 3 -- NPDES Permit No. IL0003913 
 

Total Kjeldahl Nitrogen (as 
N) 

 Monitor Only  Monitor Only 35 IAC 309.146 

Nitrate/Nitrite (as N)  Monitor Only  Monitor Only 35 IAC 309.146 

Dissolved Phosphorus  Monitor Only  Monitor Only 35 IAC 309.146 

Dissolved Oxygen    Monitor Only 35 IAC 309.146 

Temperature    Monitor Only 35 IAC 309.146 

PFAS    Report 35 IAC 309.146 

 
Load Limit Calculations: 
 
A. Load limit calculations for the following pollutant parameters were based on a design average flow of 3.17 MGD and a design 

maximum flow of 3.9 MGD and using the formula of average or maximum flow (MGD) X Title 35 Ill. Adm. Code Part 304 concentration 
limit (mg/l) X 8.34 = the average or maximum load limit (lbs/day):  CBOD5, Total Suspended Solids, Oil & Grease, Chromium (Total), 
and Iron (Total). 
 

B. Load limit calculations for the ammonia nitrogen (as N) were based on a design maximum flow of 3.9 MGD and using the formula of 
maximum flow (MGD) X Title 35 Ill. Adm. Code Part 302.212(b)(3) concentration limit (mg/l) X 8.34 = the maximum load limit (lbs/day). 
 

C. Load limit calculations for the following pollutant parameters were based on a long-term average flow of 2.88 MGD and a maximum 
flow of 3.8 MGD and using the formula of average or maximum flow (MGD) X Title 40 CFR 432.13 concentration limit (mg/l) X 8.34 
= the average or maximum load limit (lbs/day):  Total Nitrogen and Ammonia Nitrogen (as N). 

 
D. Production based load limits were calculated by multiplying the average production by the effluent limit contained in 40 CFR 432 and 

425.  Production figures utilized in these calculations for the following subcategories are as follows: 
 

Subcategory Production Rate 
Part 432 Meat and Poultry Products Point Source Category 
Subpart B Complex Slaughterhouse Subcategory  

Maximum LWK (on-site slaughter) = 3,918,000 lbs/day 
LWK 
 

Part 425 Leather Tanning and Finishing Point Source 
Category 
Subpart F Through-the-Blue Subcategory 

 
210,000 lbs of hide per day 

 
The following sample calculation shows the methodology utilized to determine production based load limitations: 
 
40 CFR 432.22(b)(2) 
BOD5:  Daily Max = 3,918,000 lbs LWK x 0.42 lbs BOD/1,000 lbs LWK = 1,646 lbs/day 
 30-Day Ave = 3,918,000 lbs LWK x 0.21 lbs BOD/1,000 lbs LWK = 823 lbs/day 
 
TSS:  Daily Max = 3,918,000 lbs LWK x 0.50 lbs TSS/1,000 lbs LWK = 1,959 lbs/day 
 30-Day Ave = 3,918,000 lbs LWK x 0.25 lbs TSS/1,000 lbs LWK = 980 lbs/day 
 
Oil & Grease:     Daily Max = 3,918,000 lbs LWK x 0.16 lbs O&G/1,000 lbs LWK = 627 lbs/day 
  30-Day Ave = 3,918,000 lbs LWK x 0.08 lbs O&G/1,000 lbs LWK = 313 lbs/day 
   
40 CFR 425.60 
BOD5:  Daily Max =210,000 lbs raw x 3.2 lbs BOD/1,000 lbs raw = 672 lbs/day 
 30-Day Ave = 210,000 lbs raw x 1.5 lbs BOD/1,000 lbs raw = 315 lbs/day 
 
TSS:  Daily Max =210,000 lbs raw x 4.7 lbs TSS/1,000 lbs raw = 987 lbs/day 
 30-Day Ave = 210,000 lbs raw x 2.1 lbs TSS/1,000 lbs raw = 441 lbs/day 
 
Oil & Grease:  Daily Max =210,000 lbs raw x 1.4 lbs O&G/1,000 lbs raw = 294 lbs/day 
  30-Day Ave = 210,000 lbs raw x 0.61 lbs O&G/1,000 lbs raw = 128 lbs/day 
 
Total Chromium:  Daily Max =210,000 lbs raw x 0.08 lbs Cr/1,000 lbs raw = 16.8 lbs/day 
   30-Day Ave = 210,000 lbs raw x 0.03 lbs Cr/1,000 lbs raw = 6.3 lbs/day 
 
Total Load Limit based on the above federal categorical standards: 
 
BOD5:  Daily Max=1,646+672 = 2,318 lbs/day 



Public Notice/Fact Sheet -- Page 4 -- NPDES Permit No. IL0003913 
 

 30-Day Ave = 823+315 = 1,138 lbs/day 
 
TSS:  Daily Max = 1,959+987 = 2,946 lbs/day 
 30-Day Ave = 980+441 = 1,421 lbs/day 
 
Oil & Grease:  Daily Max = 627+294 = 921 lbs/day 
  30-Day Ave = 313+128 = 441 lbs/day 
 
Total Chromium: Daily Max = 16.8 lbs/day 
  30-Day Ave = 6.3 lbs/day 
 
The load limits appearing in the permit will be the more stringent of the State and Federal Guidelines. 
 
The following explain the conditions of the proposed permit: 
 
The special conditions of this permit clarify sampling and reporting requirements, pH reporting requirements and limits, sampling 
requirements for fats, oils, and greases, fecal coliform limits, requirements for maintaining a storm water pollution prevention plan 
(SWPPP), a reopener clause, additional monitoring requirements for metals and other pollutants, biomonitoring requirements, treatment 
by-pass conditions, and nutrient reduction requirements. 
 
The source of the facility’s water is municipal water and on-site wells.  There are no surface water intakes located at this facility.  The 
facility is not subject to 316(b) regulations.   
 
Treatment consists of a main treatment plant for all wastewater and a separate plant for the hides/tannery wastewater.  The main 
treatment plant consists of three 8.2 million gallon covered anaerobic lagoons followed by a 0.87 million gallon anoxic basin for 
nitrification/denitrification.  This is followed by two 2.2 million gallon aeration basins and two 0.346 million gallon clarifiers.  The final 
main plant treatment consists of two 34,500-gallon chlorine contact basins followed by dechlorination. 
 
The hides/tannery wastewater treatment plant consists of a coarse screen, a flocculation section, a sedimentation section, and a belt 
filtration section.  After hide/tannery wastewater is treated here, it then discharges to the main wastewater treatment plant for further 
treatment. 
 
The slaughter, processing, rendering, boiler, yard waste, and hide cleaning wastewater will go through various solids and gri t screening 
prior to discharging to the main treatment plant as well. 
 
The permittee submitted a Phosphorus and Total Nitrogen Reduction and Optimization Plan on April 27, 2018.  The plan detailed plans 
to upgrade the current wastewater treatment system to treat for Total Phosphorus and Total Nitrogen.  The treatment upgrades can treat 
for Total Phosphorus and Total Nitrogen to a level of 0.5 mg/L and 10 mg/L, respectively, which will satisfy the narrative standard for 
nutrient loading and minimize it to the extent that is feasible.  The permittee has been given separate compliance schedules in order to 
correctly size units, obtain construction permits, install equipment, and a startup period for both the Phosphorus and Total Nitrogen 
treatment upgrades. 
 
To address Per-and polyfluoroalkyl substance (PFAS) under the NPDES permit program the Illinois Environmental Protection Agency 
(IEPA), Bureau of Water, Permit Section has implemented a PFAS Reduction Initiative. Under this initiative, it has been determined that 
those facilities who are classified as a major discharger by USPEA regulations, and because of the type of industry, volume of wastewater, 
or type of wastewater being discharged, there is the potential for the facility to use and/or discharge PFAS compounds. Because of this 
potential many of these facilities will be required by IEPA to perform monitoring for PFAS compounds in their discharges and to implement 
Best Management Practices to reduce the potential of discharging PFAS to surface waters. Monitoring for PFAS has been added to the 
effluent limitations, monitoring, and reporting page(s) for outfall 001, and Special Conditions 22 and 23 have been added to the permit as 
well. 
 
 



Public Notice/Fact Sheet -- Page 5 -- NPDES Permit No. IL0003913 
 

 
 

Outfall 001 

Tyson Fresh Meats, Inc. - Joslin, IL 

NPDES Permit No. IL0003913 



 

 
Public Notice of Draft Permit 

 
Public Notice Number 22052001.docx is hereby given by Illinois EPA, Division of Water Pollution Control, Permit Section, 1021 North 
Grand Avenue East, Post Office Box 19276, Springfield, Illinois 62794-9276 (herein Agency) that a draft National Pollutant Discharge 
Elimination System (NPDES) Permit Number IL0003913 has been prepared under 40 CFR 124.6(d) for Tyson Fresh Meats, Inc., 28424 
– 38th Avenue North, Hillsdale, Illinois 61257 for discharge into the Rock River from the Tyson Fresh Meats, Inc., 28424 – 38th Avenue 
North, , Hillsdale, Illinois 61257, (Rock Island County).  The applicant is a cattle slaughtering facility which processes carcasses into 
primal and subprimal cuts.  Associated activities include rendering, offal and hide processing which includes Through-The-Blue 
Chrome tanning (SIC Codes 2011, 2077, 3111 and 4222).  Treated sanitary waste, process waste, boiler blowdown, miscellaneous 
wastes, stormwater and cooling water are discharged at an average rate of 3.17 MGD to the Rock River.   
 
The application, draft permit and other documents are available for inspection and may be copied at the Agency between 9:30 a.m. and 
3:30 p.m. Monday through Friday.  A Fact Sheet containing more detailed information is available at no charge.  For further 
information, call the Public Notice Clerk at 217/782-0610. 
 
Interested persons are invited to submit written comments on the draft permit to the Agency at the above address.  The NPDES Permit 
and Joint Public Notice numbers must appear on each comment page.  All comments received by the Agency not later than 30 days 
from the date of this publication shall be considered in making the final decision regarding permit issuance. 
 
Any interested person may submit written request for a public hearing on the draft  
 
If written comments and/or requests indicate a significant degree of public interest in the draft permit, the permitting authority may, at its 
discretion, hold a public hearing.  Public notice will be given 30 days before any public hearing. 